i

Via Xalapa

- Tubos de Acero de México, 5.A.
0 :m “-m Km 433.7 Carr. México-Veracruz

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / PAgina: (52) 229 989 1120 fax

06004190 1/5
pate/Dia:  18/02/2006

Customer /Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - tem N° Customer’s Reference / Referencia del cliente Manutacturer’s Works Order N° / Confirmacién de Venta
085737/01
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMILESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
}Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends [ Bxwremos. PLATN END
API 5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad 140 Pcs/p=z Norminal Weight / Peso Nominal
33.40 X 3.40 MM 6.00 / 6.50 MTS 2.52 RKG/M
1.32 X 0.133 INCH 19.70 / 21.30 FT 1.68 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION
Specimen condition Specimen dimensions Test Y. 8. u.T.s. Y.8.
Condicion de la probeta Dimensiones de la probeta temp Unit/ Unidad Unit / Unidad / Elongation
HeatW* | Sample N°f Ls Type Size Temp. (KG/MM2 KG/MM2 UTS Alargamiento
Colada N® | Muestra N° Tipo Ori Tamano de
mm ensayo Required/Reguerico Required / Requerido Required §% in 2 inches
TMlin: Thin: IMin % =
TMax: TMax:
LMin: LMin: Max Ok,
G LMax: LMax: %
41563 [511980|]C/B cil| L 0.00 TA 43.60 52.58 0.83 43.50
41563 |511981|C/B el | L 0.00 TA 42 .84 51.84 0.83 43.60
41563 |51198B2|C/B Ccil| L 0.00 TA 43 .26 52.06 0.83 41.80
41563 |512234|C/B Cil| L 0.00 TA 42.39 51.23 0.83 50.40
41563 |512235|C/B Ccil| L 0.00 TA 42,99 52.19 0.82 49.60
41563 |512236|C/B cil | L 0.00 TA 42 .32 52.03 0.81 50.60
41563 |512400jC/B Cil | L 0.00 : TA 41.80 50.82 0.82 51.40
Ls: Location of the le /1 izacion de la C/B: Body / Cuerpo R/U: Upset / Recalque Rec: Strip specimen / Rectangular
Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacion L: Longitudinal / Longitudinal T: Transverse / Transversal
TA: Room Temperature / Temperatura Ambiente EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia Max: Maximum / Maximo
Obt: Obtained / Obtenido Y.5.: Yield strength / Fluencia LMin: Logitudinal Minimum / Minimo Longltudinal LMax: Longitudinal Maxi I Maximo Longitudinal
TMin: Transverse Minimum / Minimo Transversal TMax: Transverse Maximum [/ Maximo Transversal Min: Minimum / Minimo
This is to certity that the products described here in were manutactured, sampled, tested, andior inspeciad in accordance with the spocification refesenced and meets the requirements in all respects. This cerificate is issued by a computerized systam and it |s valid with electronic signature. On the onginal cerificate the trade-mark green colored
Tenaris' is stamped. In case the owner of the original ceniicale would refease a copy of B, he must attest #s confoemity to the oeiginal one. taking upon himselfl the responsibllty for any unlawful or not allowed use. Any alleratio Isification will be subjected 1o the law.
This eertilicate is not & declaration of origin nar may it De used as a declaration of crigin.
Este documento certfica gue 'os productos descritos agul Tugron qe yio Inspeccionados de ac la iticacion de ia y satistace kos pandi il Este icade se emite mediants un sisterna computarizada y es valido con Hrma elecrdnica,  En el ceniticado onginal el logotipo
Tenaris {verde) estd impreso en la hojla. En caso de que el poseedar del cerificado entregue ura fotocopia del mismo, deberd garantizar la conformidad con el original, y S8 hace responsable por cualquler uso llegal o indebido. Cuzlquler alteracian yia laksiticacion secd sujcta a la ley
Este cerificada no es, nipueds ser usado, como una declaracion de origen. DICA 77704 O
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Tenaris

Tubos de Acero de México, S.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Ndmero Page / Pagina: (52) 229989 1120 fax

06004190 215
Date/Dia: 18/02/2006

Customer/ Cliente: PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N* Customer’s Reference / Referencia del cliente Manufacturer’s Works Order N° / Confirmacion de Venta

085737/01
Inanufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification [ Normas o especificaciones.
API S5L/ASTM Al106/ASME SAl106/ASTM

A53

Steel Grade / Grado de acero.

B/X42 PSL1

Ends / Extremos. PLAIN END
LISO CORTE RECTO

Dimensions / Dimensiones.

33.40 X 3.40 MM

Length / Longitud, Quantity / Cantidad. 140 Pcs/p=z

Neminal Weight / Peso Nominal

6.00 / 6.50 MTS 2.52 RG/M
1.32 X 0.133 INCH 19.70 / 21.30 FT 1.68 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA |
Superficial Hardness / Dureza superficial. |
External! Externa
Heat N” Sample Unit Unidad: BHN
Colada N* | Muestra N° Ls J§Req. Min: Req. Max:
Result /Resultado
41563 |511980 |C/B| 154
41563 |511981 |C/B 153
41563 511982 |C/E 154
41563 |512234 |C/B 150
41563 |512235 |C/B 152
41563 |512236 |C/B 155
41563 |512400 |C/B 227
_ﬂ of the ple / Locallzacion de la CiB: wc.n_x___n_..uq_uc\ R/U: Upset / Recalque Req: Required / Requerido _
in: Mi { Minimo Max: Maximum / Maximo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N* Sample N© - Band Test
Colada N° § Muestra N° Ensayo de Curvadg
41563 511980 |GOOD/BUENO
41563 |511981 |GOOD/BUENO
41563 511982 GOOD/BUENO
This is to certify that the products described here in wene manufaciured, sampled, tested, andfor insp in with the referenced and meets the requirernents in all respects. This is issued by a v system and i s valid with electronic signature. On fhe original certiticate the trade-mark green colored

This cerificate is not a declaration of origin nor may it be used as a declarati
Este documento certifica que los productos descritos aqui fueron

Tenars' is stamped, In case the owner of the orginel cerificate would release a copy of i, he must attest its conformity to the original one, taking upon Kimset the responsibility for any urlawiul or not allowed use, Any

on of ongin
probados o i

arulior dication will be sub d 1o the B,

Este cerificada no s, nl puede ser usade, como una declaracidn de orlgen.

Tenaris (verde) et impreso en la boja. Encaso de gue ef poseedar del cerilicade entregue una fotocopia del mismo, deberd garantizar i conformidad con el arginal, y s8 hace respansable par cual

de acuerdd con ia especificacidn de referencia y satistece los comrespondientas requer tos.  Este certificado se emite mediante un sisiama compidarizado y es valido con firma electrénica.  En el cenificado ariginal el logotipo

_ DICA 777 04 0

uso ilegal o indebido. Cuslquier alteracion ylo falsificacidn serd sujela a ks ey,
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE

PRUEBAS EN FABRICA

(52) 229 989 1120 fax

Number/Niamero Page / Pagina:
06004190 3/5
pate/Dia: 18/02/2006

Customer { Cliente:

PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer's Order / Cliente Orden - item N*

Customer’s Reference / Referencia del cliente

Manufacturer's Works Order N” / Confirmacién de Venta

085737/01
Manufacture Process / Proceso de fabricacion Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.
APT 5L/ASTM Al06/ASME SA106/ASTM A53

Steel Grade / Grado de acero.
B/X42 PSL1

Ends / Extremos, PLAIN END
LIS0O CORTE RECTO

|Dimensions / Dimensiones,
33.40 X 3.40 MM
1.32 X 0.133 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad. 140 Pcs/p=z

Meminal Weight / Peso Nominal
2.52 RKG/M
1.68 LB/FT

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

This cenlicate Is nol a declartion of odgin nor may it be usad as a declarstion of origin

Este certificada no es, ni puede ser usado, coma una deciaracion de origen.

Este documento certifica que los productos descritos agul fusron manulaclurados, probados yo inspec de e la lcacidn de ¥ ]

Heat N* Sample N* Bend Test
Colada N° | Muestra N° Ensayo da Curvado

41563 |512234 |GOOD/BUENO

41563 |512235 |GOOD/BUENO

41563 |512236 |GOOD/BUENO

CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % [ Composicion %
c Mn Si Cr Mo 3 P Mi v Cu Al Sn As MNb Ti Ca B N
X100 X 1000 X 10000

Heat H Max

Colada Min

Sample N° |P Max|

Muestra N° Min

141563 H 12 110 23 5 3 1 g 29 2 58 28 5 3 1 3 12 1 39
511980 B 11 106 22 4 4 1 10 25 At 49 27 4 1 1 4 8 L 40
511981 P 13 106 23 5 4 ik 9 26 1 51 28 4 1 1 4 12 1l 40
511982 P 12 106 23 5 4 1 8 26 1 51 iz B 1 2 5 12 1 40
512234 P 813 i08 23 4 3 1 10 25 i 44 27 4 1 1 4 12 - 42
512235 i 13 109 22 4 3 p A 10 24 sl 43 28 3 ! bE 3 11 1 41
512236 P i3 i10 22 5 3 1 10 25 als 45 26 3 1 1 4 12 1 40
512400 5 13 108 24 -3 3 1l B 26 4 62 30 5 1 2 3 10 1 40
512400 B 12 107 23 5 3 1.3 £l 26 4 60 28 4 1 1 3 12 1 40
This is to certify that the prodicts described hare in were manufactured, sampled, testad, andlor insp: n witht 1he and meets the requirements in all respects. This cedificate is issved by a computerized gpstem and it is valid with electronic signature. On the ofgnal cerdificate the trade-mark grean colored

Tenaris'is stamped. In case the owner of the original cenfficate would relessa a copy of i, he must attest its conformity 1o the orginal one, taking upon himsell the responsibility for any unlawtil or nat allowed use. Any alteration ardior falsification will be subjected to the law.

tos
Tenarls (verde) estd impreso en la hoa. En caso de gue el poseedor del centilicace entregue una felocopia del mismo, daberd garantizar la conformidad con el original, v se hace respansable por cualquier uso ilegal o indebide. Cualouier alteracion yo falsificacion serd sujetz a la ey

Este cedificardo se emite mediante un sistema comp

y &5 valdo con fema electrdrsca. En el cediticado orginal el logotipo

DICATYT 04 0]
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- Tubos de Acero de México, 5.A.
m: m -.— m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Niimero Page / Pagina: (322295651420 wx

06004190 4/5
Date/Dia: 18/02/2006

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manufaclurer's Works Order N° / Confirmacion de Venta
085737/01
[VManufacture Process / Proceso de fabricacion. Product Type / Tipo de producio. Surace ! Superficie.
SEAMILESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade [ Grado da acero. Ends / Extremes. PLAIN END
API 5L/ASTM A106/ASME SA106/ASTM AS53 B/X42 PSL1 LISO CORTE RECTO
Dimensions / Dimenziones., Length / Longitud. Quantity / Cantidad. 140 Pecs/pz Nominal Weight / Peso Mominal
33.40 X 3.40 MM 6.00 / 6.50 MTS 2.52 EG/M
1.32 X 0.133 INCH 19.70 / 21.30 FT 1.68 LB/FT
H: Heat/ Colada P: Product / Producto 4

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARTA

FABRICADO POR SIDERCA

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

M.FNNHQFDHQZ DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NORMA NACE MR 01-75 ULTIMA EDICION.

EDICION DE NORMA : ASME SA 106/01.
EDICION DE NORMA : ASME SA 53/01.
EDICION DE NORMA : NACE MR-01-75 ULTIMA EDICION

EDICION DE
EDICION DE
EDICION DE

NORMA: API 5L, 43° Edition 2004.

NORMA: ASTM A53/04a.

NORMA : ASTM A106/04b.

TRATAMIENTO TERMICO:DIRECTO DE LAMINACION.

CONTROL NO DESTRUCTIVO (C.N.D.): SATISFACTORIO.

METODO DE INSPECCION: E.M.T. LONG. (EXT./INT.) 12.5% FULL LENGTH.

PRESION DE PRUEBA HIDRAULICA: 207 Kpa*100 = 3000 Psi (5 seg.)
TAMSA REF: 593364

FEEEES

Thiz is to certify that tha praducis i hare in wera . sampled, tested, andfor inspected in accordance with the specification referenced and meets the requirements in alf respects. This certilicale is issved by a compulerized system and it Is valid with electronic signatse. On the onginal cerdificale the trace-mark green colored
Tenaris'is stamped. In casethe ownes of the original eenlilicate would release a copy of i, he must attest its conformity 1o the odginal one. faking upon himsell Lhe responesbility for any unlawlul or not allowed use. Any aleration and'or falsification will be subjected to the law.
This cedificate s nol a declaration of origin soe may it be used as a declaration ol crigin,

Este cocumento certifica que los produclos descMas aqgul fueron it wio de acuerdo con la especiicacion de referencia y satistace los comespondientes requanimientos.  Este cedificado se emite i un sistima o ¥ es vilida con lrma elecirdeica.  En el cerlilicado onginal el logotipo

Terans {verde) estd impreso &n |a hojz. En caso de que el poseedor del cedificaco entregue una fotocopia del misme, deberd garantizar la conformidad con el onginal, y 58 hace responsable por cualquier 0o legal o indebido. Cualouier alieracion wo falsificacidn sed sujeta a la ey,
Este cerdificado no €8, nl puede ser usado, coma una declaracion de origen. DICATT7040




Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52):22%/983:1120 fax
06004190 5/5
Date/Dia:  18/02/2006
Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer’s Order / Cliente Orden - item N°

Customer’s Reference / Referencia del cliente

Manufacturer’s Works Order N° / Gonfirmacion de Venta

085737/01
IManufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones

API 5L/ASTM Al06/ASME SA106/ASTM AS53

B/X42 PSL1

Steel Grade / Grado de acero.

Ends / Extrernos. PLAIN END
LISO CORTE RECTO

Dimensions / Dimensiones.
33.40 X 3.40 MM
1.32 X 0.133 INCH

Length / Longitud.
6.00 / 6.50 MTS

Quantity / Cantidad.

19.70 / 21.30 FT

140 Pcs/pz

Mominal Weight / Peso Nominal
2.52 RG/M
1.68 LB/FT

TAMSA QUALITY DEPARTMENT SICGNATURE

Quality System Certified
N* 110850

\\\.\-.-R;,_;« CERTIFICATION DEPT
\\ TO. CERTIFICACION DE CALIDAD
. MARTINEZ VARG.

g \‘NNWF \

This is to certify that the products here in were

This cerificate is not & declaration of odgin nor may it be used as a deciaration of angn,
Est

1, sampied, 1ested, andfor inspacted in

with the

iFica que o5 o it ul fueron

Tenarls (verde) estd impreso en la hoja. En caso de que el ded

P ¥io

U

Este certificado no es, ni puede ser usado, como una deciaracion de origen.

una

pecificati fi and meets the requirements in all respects. This cerificate is issued by 8 compulerized system and it I3 valid with electronic signature. On the original certiticate the trade-mark green colored
Tenaris'is slamped. In case the owner of the original certificate would release a copy of i1, he must attest its conformity to the orginal one, taking upon himsell the responsibility for 2ny unlawiul or nat allowed se. Arvy aft

ion ardfor

ian will he 10 the law,

deacuerda con a especiticacion de referencia y satistace los corespondientes requerimientos.  Este cenificado se emite medianta un sislema computarizado y es vsdo con firma electrérica.  En el ceetilicado onginal el lngotipo
piat del misma, debera garanizar la conformidad con el original, y s hace responsable por cualquier. uso legal o indebida. Cualquier aReracitn yio falsilicacian serd sujetz a la ley.

_ DICA 777 04 o-




